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Test Report

Test outline
(1)Testing organisation: SGS Inc

(2)Test subject: Adhered Bacteriophage

(3)Test volume: Approx. 139.3m3 large space (6.67m×8.79m×2.5ｍ)

(4)Test result: Inhibited 98.81% in 4 hours

(5)Report No.: SHES210901902584
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Appliances Company Panasonic Corporation M3-01

Test ambient Test result

98.81%
inhibited

An air conditioner equipped with nanoe™ X (Mark 3) inhibits 
activity of adhered virus (Bacteriophage) by 98.81% in 4 hours
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